

Expert Opinion

A Rational Approach to the Management of Chronic Migraine

Randolph W. Evans, MD

About 2% of the adult population has chronic migraine with only 20% diagnosed with this disorder. Those with medication overuse may improve with withdrawal of overuse medications. The intravenous dihydroergotamine regimen usually produces short-term benefit for those with medically refractory chronic migraine. OnabotulinumtoxinA and topiramate have shown efficacy in large placebo-controlled randomized trials. Sodium valproate, gabapentin, tizanidine, amitriptyline, fluoxetine, zonisamide, and possibly memantine may be alternative or possibly combined treatment options but with lesser levels of evidence supporting their use. Preliminary evidence suggests that nerve blocks might be beneficial. Acupuncture, biofeedback, relaxation therapy, and cognitive behavioral therapy might be of benefit. Surgical treatments including bariatric and deactivation of trigger points are of growing interest but not appropriate for most sufferers. Occipital nerve stimulation is a promising treatment with ongoing studies defining its use.

Key words: chronic migraine, treatment, medication overuse, prevention

(*Headache* 2013;53:168-176)

In 1672,¹ Thomas Willis provided the first description of chronic migraine (CM) when he reported the case of the philosopher, Anne, Viscountess Conway, who was also treated by William Harvey and Robert Boyle.²⁻⁴ (Lady Conway's disabling migraines inspired her concept that pain and suffering were purgative with the ultimate aim of restoring creatures to moral and metaphysical perfection.) Has our treatment of CM improved?

CLINICAL HISTORY

This 38-year-old woman has a 20-year history of migraine without aura, with headaches consistent with CMs occurring about 20 days per month or more for the last 3 years, which gradually increased from

several times per month. She typically takes an acetaminophen, aspirin, and caffeine combination which may relieve the pain in a few hours, although some headaches last 1-2 days. Stress and her menses are triggers. She has never been on prescription headache medications. Past medical history is otherwise negative except for symptoms consistent with generalized anxiety disorder not on medication. Her body mass index is 30.5.

Questions.—What is the epidemiology of chronic migraine? How do you treat medication overuse? What is the intravenous dihydroergotamine transitional therapy protocol and is it effective? What is the evidence for prescription and complementary preventive treatments? Are surgical treatments effective? What is the prognosis?

EXPERT OPINION

How Common Is CM and What Are the Risk Factors?—About 35 million people in the United

From the Department of Neurology, Baylor College of Medicine, Houston, TX, USA.

Address all correspondence to R.W. Evans, Department of Neurology, Baylor College of Medicine, 1200 Binz #1370, Houston, TX 77004, USA, email: revansmd@gmail.com

Accepted for publication October 29, 2012.

Conflict of Interest: Dr. Evans reports serving on Allergan's speaker's bureau.

States have migraines annually. CM, or transformed migraine, is a complication of intermittent migraine with 2.5% progressing yearly from episodic to CM. About 3.2 million adults have CM. It may occur with or without medication overuse. The pain is often mild to moderate and not always associated with photophobia, phonophobia, nausea, or vomiting and may resemble a mixture of migraine and tension-type headaches with intermittent severe migraine type headaches. Depression is present in 80%. Risk factors for transformation include medication overuse (especially opiates and barbiturate combinations), high caffeine consumption, female gender, stressful life events, anxiety, baseline high attack frequency, individuals with lower educational and socioeconomic levels, white patients, those previously married, lifetime injuries to the head or neck, obesity, snoring, arthritis, and diabetes.^{5,6}

Only 20% of patients with CM are diagnosed with the disorder⁷ and instead are provided by health-care providers or themselves with a variety of other diagnoses including sinus, stress, cervical spine, and allergies. Or they think their bad headaches are migraine and they have other diagnoses for the milder headaches. Only 33% of those with CM are using preventive medications.

Although the evidence should be taken with caution, medication overuse or rebound can occur with the use of opiates 8 or more days per month with the effect more pronounced in men, triptans in those with a high frequency of headache at baseline, or butalbital combinations 5 or more days per month with the effect more pronounced in women.⁸ Triptans on 10 or more days a month or simple analgesics or any combination of triptans and analgesic opioids on 15 or more days per month on a regular basis for more than 3 months without overuse of any single class alone may result in medication-overuse headache (MOH).⁹ Of course, in addition to causing medication overuse, chronic use of butalbital¹⁰ and opiates¹¹ can lead to habituation and other side effects.

How Do You Treat Medication Overuse?—Withdrawal of the overused medication alone which can be combined with a preventive medication may result in a decrease in headache frequency in most patients. Caffeine use should be limited as intake of as

little as 200 mg daily in susceptible individuals can lead to MOH,^{12,13} and some individuals have withdrawal symptoms with even low doses of 100 mg daily.¹⁴ Overused medications can be tapered off. For those taking high-frequency butalbital combinations, phenobarbital 30 mg twice a day (bid) can be substituted for 2 weeks followed by 15 mg bid for 2 weeks (abrupt withdrawal can result in seizures). For those taking high doses of opioids, clonidine 0.1-0.2 mg three times a day (tid) titrated up or down based on symptoms or clonidine patch 0.1-0.2 mg/24 hours for 1-2 weeks.

There are several transitional therapy options. Naproxen 500 mg bid for 1-2 weeks may be used alone or can be combined with tizanidine starting at 2 mg at bedtime (hs) and titrating up.

The evidence for efficacy for glucocorticoids is uncertain.¹⁵ The most recent study, a prospective double-blind, placebo-controlled trial of 96 consecutive German patients with MOH randomized to either 100 mg of prednisone or placebo over 5 days, found that patients treated with prednisone requested less rescue medication within the first 5 days but did not decrease the severity and duration of withdrawal headache. However, these subjects with MOH were different than many United States patients as only one was overusing opioids and none were overusing butalbital combinations.¹⁶

CM with medical overuse may also respond to the intravenous (IV) dihydroergotamine (DHE) regimen (see later). Greater occipital nerve blocks with local anesthetic only may be helpful.¹⁷

A small pilot study suggested some benefit of nabilone (a cannabinoid 1-receptor agonist) for intractable MOH.¹⁸ Larger scale studies will be of interest.

What Is the IV DHE Transitional Therapy Protocol and Is It Effective?—The protocol was first proposed by Raskin in 1986¹⁹ and has been modified since with the following protocol recommended by Nagy et al for those without contraindications to use:²⁰ Obtain a baseline electrocardiogram, complete blood count, comprehensive metabolic profile, prothrombin time, partial thromboplastin time, international normalized ratio, urinary pregnancy test if female, and toxicology screen. Pretreat with 4 mg of

ondansetron 30 minutes prior to DHE (beware of recent Food and Drug Administration [FDA] notification of risk of QT prolongation including the development of torsades de pointes with IV ondansetron use²¹ [some clinicians use metoclopramide 10 mg IV instead]). Day 1: DHE 0.5 mg in 100 mL of normal saline (NS) IV over 1 hour. If well tolerated, second dose 8 hours later of 0.75 mg in 250 mL of NS IV over 1 hour. Days 2-5: third and subsequent doses 1 mg in 250 mL of NS over 1 hour IV every 8 hours with the goal of a cumulative total dose of 11.25 mg (± 1 mg) over 5 days (pediatric dose provided in article). Do not use triptans within 24 hours. For moderate or severe nausea, the following are treatment options: additional dose of ondansetron 4 mg IV every 8 hours as necessary; addition of a second anti-emetic such as promethazine 12.5 mg to 25 mg IV every 12 hours; administration of DHE over 2-3 hours or not escalating the DHE dose or reducing the dose. For muscle cramps or joint pain, consider naproxen 500 mg every 12 hours as necessary (prn).

In Nagy et al's study of 114 patients with medically refractory CM older than 16 years of age with a mean duration of migraine of 21 ± 16 years with an average frequency 4 days per week, 74% had some benefit with this protocol and 50% had moderate or excellent benefit. During treatment, 67% had headache attack freedom and 75% had headache freedom within 1 month of completion with a duration of effect for an average of 28 days. Preventive medications were started 1 week after discharge. The attacks returned to the original frequency or intensity after a mean of 61 ± 61 days.

In the study's cohort of 163 patients with primary headaches, the following percentages of patients reported these side effects: nausea, 58% (DHE stopped in 4%); leg cramps, 28%; diarrhea, 12%; abdominal cramps, 10%; and chest tightness, 3%.

Some clinicians use IV valproate when DHE is contraindicated or in addition to DHE (loading dose of 15 mg/kg infused over 30 minutes followed by 5 mg/kg infused over 15 minutes every 8 hours).²² Some clinicians add ketorolac 30 mg IV every 12 hours prn headache for 3 days.

Are There Any FDA-Approved Treatments for CM?—Yes, one, onabotulinumtoxinA, which was

approved by the FDA in October, 2010, based upon the 2 phase 3 research evaluating migraine prophylaxis therapy (PREEMPT) trials.^{23,24} The approved treatment is administration of 155 units in 31 fixed-site fixed-dose injections of 5 units in each of the following muscles: the procerus and bilateral corrugators, frontalis, temporalis, occipitalis, cervical paraspinals, and superior trapezius muscles. At 24 weeks, 47.1% of onabotulinumtoxinA-treated patients had a $\geq 50\%$ decrease from baseline in frequency of headache days (primary end point) compared with 35.1% of placebo-treated patients.²⁵ OnabotulinumtoxinA was as effective in the 65.3% of the pooled patients from the 2 studies with medication overuse as the total PREEMPT population of 1384 adults with and without medication overuse.^{26,27} In the pooled population, the following percentages of nonresponders to the first injection became responders after additional treatment cycles: after treatment cycle 2, 11.3-14.5%; after treatment cycle 3, 7.4-10.3%.²⁸ In this pooled population, discontinuation due to adverse events was 3.8% for onabotulinumtoxinA vs 1.2% for placebo.

Although onabotulinumtoxinA is an expensive treatment, the costs may be reduced by less triptan use.²⁹ In addition, a retrospective study of 223 patients with CM who were treated with 2 injection cycles found a 39% offset of the estimated cost of the injections by a reduction in migraine-related emergency department visits, hospitalizations, and urgent care visits.³⁰

Two studies have compared onabotulinumtoxinA and topiramate for prevention of CM finding similar efficacy. In a cohort of 60 subjects randomized to onabotulinumtoxinA up to 200 units vs topiramate up to 200 mg daily,³¹ at month 9, 41% in the onabotulinumtoxinA group and 43% in the topiramate group had a 50% or greater reduction in headache days (with 2.7% of onabotulinumtoxinA patients stopping treatment due to adverse events vs 24.1% for topiramate). In the second study, 59 subjects were randomized to topiramate up to 200 mg daily and placebo injections or onabotulinumtoxinA up to 200 units.³² At week 12, the mean number of headache days per month decreased by 12.4 days in the topiramate group and by 13.8 days in the onabotulinumtoxinA group.

Are There Other Randomized Placebo-Controlled Trials Showing Benefit for CM?—Yes. Trials have been performed with topiramate, sodium valproate, gabapentin, tizanidine, and amitriptyline.

A randomized, double-blind, placebo-controlled European trial (RCT) of 59 subjects with a 16-week treatment phase with CM found efficacy for topiramate titrated to a target dose of 100 mg per day (including for those with medication overuse which was a surprising and controversial finding) with 22% having a 50% or greater reduction in headache days per month vs 0% for placebo ($P = .012$) and a reduction in mean monthly migraine days was -3.5 ± 6.3 days compared with placebo (0.2 ± 4.7 days; $P = .02$).³³ Patients with medication overuse (mainly triptans) had a significant reduction in the mean number of migraine days with topiramate vs placebo ($P < .03$).

A second similar but larger United States trial of 306 subjects also found efficacy with a target dose of 100 mg per day with a significant reduction in the mean monthly rate of migraine/migrainous days (6.4 ± 5.8 days), compared with placebo (4.7 ± 6.1 days; $P = .010$).³⁴ A post-hoc analysis in patients with medication overuse (mainly triptans) showed a strong trend in favor of topiramate ($P < .059$).³⁵

Seventy subjects with chronic daily headache (including 29 with CM) were randomized to sodium valproate 500 mg twice daily or placebo for 3 months. There was significant improvement in pain levels and frequency in the CM subgroup.³⁶

An RCT cross-over study of 133 subjects with chronic daily headache (two thirds with migraine features) randomized to gabapentin 2400 mg daily or placebo found significantly higher headache free rates in those on gabapentin.³⁷

An RCT study of 134 subjects with chronic daily headache (77% with CM) randomized to tizanidine (slowly titrated to a target dose of 24 mg per day as tolerated) or placebo found significantly fewer headache days per week in those on tizanidine.³⁸

In a reanalysis of an RCT study published in 1979, subjects titrated to 100 mg daily of amitriptyline as tolerated had a significantly superior reduction in headache frequency at 16 weeks.³⁹ An RCT trial of fluoxetine titrated to 40 mg daily depending upon

patient response for chronic daily headache ($n = 64$) found significant improvement in overall headache status at 3 months.⁴⁰

Surprisingly, despite the established use of propranolol for episodic migraine, there is no RCT evidence supporting its efficacy for CM, although β -blockers are commonly used and recommended in therapy reviews.

Are There Medications Which May Be Effective Based Upon Open-Label Trials?—There are some other options for CM with open-label studies suggesting efficacy for pregabalin titrated to 150 mg twice a day,⁴¹ zonisamide titrated as high as 400 mg daily (in those with no response or intolerant to topiramate),^{42,43} and possibly memantine titrated to 10-20 mg daily.⁴⁴

Should Patients With Medication Overuse Be Tapered Off the Overused Medication Before Starting Preventive Treatment?—The onabotulinum-toxinA and topiramate trials suggest benefit even for those overusing medications primarily triptans, although there is inadequate evidence whether other preventive medications might be effective.⁴⁵ Other authorities would like to see additional studies and believe better results may be achieved with withdrawal first and then preventive medication use.⁴⁶ The medication being overused may also be quite significant as triptan overuse may be easier to treat than butalbital and opiate overuse.³³

Is Combination Therapy Effective?—An RCT of 191 subjects with CM inadequately controlled with topiramate (50-100 mg/day) to either propranolol long acting (LA) 240 mg/day or placebo found no evidence of benefit from the addition of propranolol.⁴⁷ However, this may not be the end of combination therapy as there were methodological issues with this study and other agents in combination might be effective.⁴⁸

Might Nerve Blocks Be Effective?—In an open-label single treatment arm study of 150 chronic migraineurs with a prominent cervicogenic element (at least 50% of their most severe headaches arose from 1 side of the occipital skull base or both) who received unilateral or bilateral occipital nerve blocks with local anesthetic and steroid, 52% experienced a 50% or greater reduction in headache days over the

month following the procedure compared with the pretreatment baseline month.⁴⁹

A prospective open-label trial was performed of 218 patients with intractable CM without butalbital or opioid medication overuse who received a fixed-dose (0.1 cc of 0.25% bupivacaine) and fixed-site (10 at greater and lesser occipital nerves, 5 at auriculotemporal and zygomaticotemporal, 2 at supraorbital and supratrochlear areas bilaterally) pericranial injections every 3 months.⁵⁰ After 12 months, 53.2% of patients had a more than 50% reduction in mean frequency of headache days. Further confirmation of the efficacy of nerve blocks will be of interest.

Are Alternative or Complementary Treatments Effective for CM?—Acupuncture may be effective for CM⁵¹ with additional benefit when added to medical management.⁵² Another study found safflower seed acupuncture point injection more effective than NS in subjects with chronic daily headache.⁵³ In a study of 66 CM patients randomized to treatment with acupuncture administered in 24 sessions over 12 weeks or topiramate titrated to a maximum of 100 mg daily, the mean monthly number of moderate/severe headache days was reduced from 20.2 to 9.8 in the acupuncture group compared with 19.8 to 12.0 in the topiramate group with benefit also seen in those with medication overuse.⁵⁴

Behavioral sleep modification may be effective for transformed migraine.⁵⁵ Although biofeedback, relaxation therapy, and cognitive behavioral therapy have demonstrated efficacy for prevention of episodic migraine, there are limited data for treatment of CM. In a study of 91 subjects with episodic migraine randomized to treatment groups, physical exercise, relaxation therapy, and topiramate were equally effective for prevention.⁵⁶ Biofeedback-assisted relaxation may supplement pharmacologic therapy based upon a 3-year follow-up study of chronic daily headache associated with medication overuse.⁵⁷ Although exercise has not been prospectively studied for treatment of CM, regular physical exercise might be of benefit (see next section). Alternative supplements have been studied in episodic but not CM.⁵⁸

Are Surgical Treatments Effective for CM?—The risk of migraine frequency and severity increases with

increasing degrees of obesity.⁵⁹ Two small observational studies have found a significant reduction in episodic migraine frequency after bariatric surgery.^{60,61} However, larger bariatric surgery and dietary weight loss studies to include subjects with CM are needed to determine if there is benefit of weight loss for episodic and CM.

Surgical deactivation of trigger points has been reported as having a 5-year benefit.⁶² The confirmation of trigger sites using onabotulinumtoxinA does not significantly improve the outcome of migraine surgery.⁶³ A high sham surgery response rate and patient selection criteria remain problematic. In the view of the American Headache Society, “. . . surgery for migraine is a last-resort option and is probably not appropriate for most sufferers. To date, there are no convincing or definitive data that show its long-term value.”⁶⁴

The benefit of occipital nerve stimulation for CM is still being assessed. In a study of 110 subjects with CM with occipital nerve stimulation, 75/110 subjects were assigned to a treatment group and responders to an occipital nerve block were randomized to adjustable stimulation (AS), preset stimulation (PS), or medical management (MM) groups.⁶⁵ After 3 months, a 50% or greater reduction in headaches was reported as follows: 39%, AS; 6%, PS; 0%, MM.

In the first published study of subjects (n = 125) with CM assigned to sham stimulation or active intermittent occipital nerve stimulation for 12 weeks, there was no significant difference in the decrease of the number of headache days per month.⁶⁶ Significant benefit was found in a study of 30 randomized patients (29 completers) who responded to a stimulation trial and were then randomized to “stimulation on” and “stimulation off” arms, crossed over after 1 month or when their headaches worsened, and then switched on for all patients.⁶⁷ The second study of patients with CM randomized 2:1 to active (n = 105) or sham (n = 52) stimulation found no significant difference in the percentage of responders in the active compared with the control group who received sham stimulation at 12 weeks in the primary end point of achieving a 50% or greater reduction in mean daily visual analog scale scores.⁶⁸ However, there was a significant difference in the percentage of active

stimulation patients that achieved a 30% reduction, headache days, and migraine-related disability.

What is the Prognosis of CM?—In a mailed questionnaire study of 383 patients with self-reported CM, 26% had remitted CM over 2 years (defined as few than 10 headache days per month).⁶⁹ Predictors of remission included a lower baseline headache frequency (less days per month) and the absence of allodynia.

In a study of 136 patients with transformed migraine presenting to a specialty headache clinic followed for 1 year, 70% reverted to episodic migraine.⁷⁰ Predictions of reversion included complete withdrawal of overused medications, compliance with preventive medication treatments, and regular physical exercise.

CONCLUSION

Some 350 years after Willis had nothing but compassion to offer chronic migraineurs, many⁷¹ (no population-based data available) are still refractory to treatment. As our best treatments have only become available in the last decade, hopefully the pace of development will continue to accelerate for this disabling, poorly understood, underrecognized, undertreated, and underfunded disorder.⁷²

REFERENCES

1. Willis T. De anima brutorum quae hominis vitalis ac sensitive est exercitationes duae. London, 1672. English version. Two discourses concerning the Soul of Brutes, which is that of the vital and Sensitive of Man, in The Remaining Medical Works of that Famous and Renowned Physician Dr. Thomas Willis, London, 1683: 121-122.
2. Pearce JMS. Historical aspects of migraine. *JNNP*. 1986;49:1097-1103.
3. Zimmer C. *Soul Made Flesh. The Discovery of the Brain-and How It Changed the World*. New York: Free Press; 2004.
4. Hutton S. *Anne Conway: A Woman Philosopher*. Cambridge: Cambridge; 2009:119-123.
5. Halker RB, Hastriter EV, Dodick DW. Chronic daily headache: An evidence-based and systematic approach to a challenging problem. *Neurology*. 2011;76(Suppl. 2):S37-S43.
6. Diener HC, Dodick DW, Goadsby PJ, Lipton RB, Olesen J, Silberstein SD. Chronic migraine-classification, characteristics and treatment. *Nat Rev Neurol*. 2012;8:162-171.
7. Bigal ME, Serrano D, Reed M, Lipton RB. Chronic migraine in the population: Burden, diagnosis, and satisfaction with treatment. *Neurology*. 2008;71:559-566.
8. Bigal ME, Lipton RB. Excessive acute migraine medication use and migraine progression. *Neurology*. 2008;71:1821-1828.
9. Headache Classification Committee, Olesen J, Bousser MG, Diener HC, et al. New appendix criteria open for a broader concept of chronic migraine. *Cephalalgia*. 2006;26:742-746.
10. Evans RW, Baskin SM. Why do migraineurs abuse butalbital-containing combination analgesics? *Headache*. 2010;50:1194-1197.
11. Saper JR, Lake AE 3rd, Bain PA, et al. A practice guide for continuous opioid therapy for refractory daily headache: Patient selection, physician requirements, and treatment monitoring. *Headache*. 2010; 50:1175-1193.
12. Zeeberg P, Olesen J, Jensen R. Discontinuation of medication overuse in headache patients: Recovery of therapeutic responsiveness. *Cephalalgia*. 2006;26: 1192-1198.
13. Garza I, Schwedt TJ. Medication overuse headache: Treatment and prognosis. In: Basow DS, ed. UpToDate. Waltham, MA: UpToDate; 2012. Available at www.uptodate.com.
14. Griffiths RR, Evans SM, Heishman SJ, et al. Low-dose caffeine physical dependence in 196 humans. *J Pharmacol Exp Ther*. 1990;255:1123-1132.
15. Diener HC. How to treat medication-overuse headache: Prednisolone or no prednisolone? *Neurology*. 2007;69:14.
16. Rabe K, Pageler L, Gaul C, et al. Prednisone for the treatment of withdrawal headache in patients with medication overuse headache: A randomized, double-blind, placebo-controlled study. *Cephalalgia*. 2012;Oct 23. [Epub ahead of print].
17. Ashkenazi A, Blumenfeld A, Napchan U, et al.; Interventional Procedures Special Interest Section of the American. Peripheral nerve blocks and trigger point injections in headache management – A systematic review and suggestions for future research. *Headache*. 2010;50:943-952.
18. Pini LA, Guerzoni S, Cainazzo MM, et al. Nabilone for the treatment of medication overuse headache:

- Results of a preliminary double-blind, active-controlled, randomized trial. *J Headache Pain*. 2012; Oct 16. [Epub ahead of print].
19. Raskin NH. Repetitive intravenous dihydroergotamine as therapy for intractable migraine. *Neurology*. 1986;36:995-997.
 20. Nagy AJ, Gandhi S, Bhola R, Goadsby PJ. Intravenous dihydroergotamine for inpatient management of refractory primary headaches. *Neurology*. 2011; 77:1827-1832.
 21. Hafermann MJ, et al. Effect of intravenous ondansetron on QT interval prolongation in patients with cardiovascular disease and additional risk factors for torsades: A prospective, observational study. *Drug Healthc Patient Saf*. 2011;3:53-58.
 22. Schwartz TH, Karpitskiy VV, Sohn RS. Intravenous valproate sodium in the treatment of daily headache. *Headache*. 2002;42:519-522.
 23. Aurora SK, Dodick DW, Turkel CC, et al. OnabotulinumtoxinA for treatment of chronic migraine: Results from the double-blind, randomized placebo-controlled phase of the PREEMPT 1 trial. *Cephalalgia*. 2010;30:793-803.
 24. Diener HC, Dodick DW, Aurora SK, et al. OnabotulinumtoxinA for treatment of chronic migraine: Results from the double-blind, randomized, placebo-controlled phase of the PREEMPT 2 trial. *Cephalalgia*. 2010;30:804-814.
 25. Dodick D, Gawel M, Agosti R, Miller T, Lei X, Turkel C. OnabotulinumtoxinA for treatment of chronic migraine: Analysis of the 56-week PREEMPT 2 trial. Presented at the 62nd Annual Meeting of the American Academy of Neurology, Toronto, ON, Canada, April 10-17, 2010.
 26. Silberstein SD, Blumenfeld AM, Cady RK, et al. Botulinum neurotoxin type A for treatment of chronic migraine: Analysis of the PREEMPT chronic migraine subgroup with baseline acute headache medication overuse. Presented at the 14th Congress of the International Headache Society, Philadelphia, PA, September 10-13, 2009; PO49.
 27. Dodick DW, Turkel CC, DeGryse R, et al. OnabotulinumtoxinA for treatment of chronic migraine: Pooled results from the double-blind, randomized, placebo-controlled phases of the PREEMPT clinical program. *Headache*. 2010;50:921-936.
 28. Silberstein S, Dodick D, DeGryse R, Lipton R, Turkel C. The percent of chronic migraine patients who responded to onabotulinumtoxin A treatment per treatment cycle in the PREEMPT clinical program. *Neurology*. 2012;78(AAN Meeting Abstracts 1): P03.230.
 29. Oterino A, Ramón C, Pascual J. Experience with onabotulinumtoxinA (BOTOX) in chronic refractory migraine: Focus on severe attacks. *J Headache Pain*. 2011;12:235-238.
 30. Rothrock J, Bloudek L, Houle T, Andress-Rothrock D, Hanlon C, Varon S. Real-world economic impact of onabotulinumtoxinA in patients with chronic migraine. *Neurology*. 2012;78(AAN Meeting Abstracts 1): P03.233.
 31. Mathew NT, Jaffri SF. A double-blind comparison of onabotulinumtoxinA (BOTOX®) and topiramate (TOPAMAX®) for the prophylactic treatment of chronic migraine: A pilot study. *Headache*. 2009;49: 1466-1478.
 32. Cady RK, Schreiber CP, Porter JA, Blumenfeld AM, Farmer KU. A multi-center double-blind pilot comparison of onabotulinumtoxinA and topiramate for the prophylactic treatment of chronic migraine. *Headache*. 2011;51:21-32.
 33. Diener HC, Bussone G, Van Oene JC, Lahaye M, Schwalen S, Goadsby PJ, TOPMAT-MIG-201(TOP-CHROME) Study Group. Topiramate reduces headache days in chronic migraine: A randomized, double-blind, placebo-controlled study. *Cephalalgia*. 2007;27:814-823.
 34. Silberstein S, Lipton R, Dodick D, et al. Topiramate treatment of chronic migraine: A randomized, placebo-controlled trial of quality of life and other efficacy measures. *Headache*. 2009;49:1153-1162.
 35. Diener HC, Dodick DW, Goadsby PJ, et al. Utility of topiramate for the treatment of patients with chronic migraine in the presence or absence of acute medication overuse. *Cephalalgia*. 2009;29: 1021-1027.
 36. Yurekli VA, Akhan G, Kutluhan S, Uzar E, Koyuncuoglu HR, Gultekin F. The effect of sodium valproate on chronic daily headache and its subgroups. *J Headache Pain*. 2008;9:37-41.
 37. Spira PJ, Beran RG, Australian Gabapentin Chronic Daily Headache Group. Gabapentin in the prophylaxis of chronic daily headache: A randomized, placebo-controlled study. *Neurology*. 2003;61:1753-1759.
 38. Saper JR, Lake AE III, Cantrell DT, Winner PK, White JR. Chronic daily headache prophylaxis with tizanidine: A doubleblind, placebo-controlled,

- multicenter outcome study. *Headache*. 2002;2:470-482.
39. Couch JR, Amitriptyline Versus Placebo Study Group. Amitriptyline in the prophylactic treatment of migraine and chronic daily headache. *Headache*. 2011;51:33-51.
 40. Saper JR, Silberstein SD, Lake AE 3rd, Winters ME. Double-blind trial of fluoxetine: Chronic daily headache and migraine. *Headache*. 1994;34:497-502.
 41. Calandre EP, Garcia-Leiva JM, Rico-Villademoros F, Vilchez JS, Rodriguez-Lopez CM. Pregabalin in the treatment of chronic migraine: An open-label study. *Clin Neuropharmacol*. 2010;33:35-39.
 42. Bermejo PE, Dorado R. Zonisamide for migraine prophylaxis in patients refractory to topiramate. *Clin Neuropharmacol*. 2009;32:103-106.
 43. Pascual-Gómez J, Gracia-Naya M, Leira R, et al. Zonisamide in the preventive treatment of refractory migraine. *Rev Neurol*. 2010;50:129-132.
 44. Bigal M, Rapoport A, Sheftell F, Tepper D, Tepper S. Memantine in the preventive treatment of refractory migraine. *Headache*. 2008;48:1337-1342.
 45. Diener HC. Detoxification for medication overuse headache is not necessary. *Cephalalgia*. 2012;32:423-427.
 46. Olesen J. Detoxification for medication overuse headache is the primary task. *Cephalalgia*. 2012;32:420-422.
 47. Silberstein SD, Dodick DW, Lindblad AS, et al. Randomized, placebo-controlled trial of propranolol added to topiramate in chronic migraine. *Neurology*. 2012;78:976-984.
 48. Pascual J. Combination therapy for chronic migraine: Bad news but not the last word. *Neurology*. 2012;78:940-941.
 49. Weibelt S, Andress-Rothrock D, King W, Rothrock J. Suboccipital nerve blocks for suppression of chronic migraine: Safety, efficacy, and predictors of outcome. *Headache*. 2010;50:1041-1044.
 50. Kaniecki RG. Management of chronic migraine with quarterly pericranial nerve blocks: A prospective 12-month trial. *Headache*. 2012;52:908, P85.
 51. Plank S, Goodard J. The effectiveness of acupuncture for chronic daily headache: An outcomes study. *Mil Med*. 2009;174:1276-1281.
 52. Coeytaux RR, Kaufman JS, Kaptchuk TJ, et al. A randomized, controlled trial of acupuncture for chronic daily headache. *Headache*. 2005;45:1113-1123.
 53. Park JM, Park SU, Jung WS, Moon SK. Carthami-Semen acupuncture point injection for chronic daily headache: A pilot, randomised, double-blind, controlled trial. *Complement Ther Med*. 2011;19(Suppl. 1):S19-S25.
 54. Yang CP, Chang MH, Liu PE, et al. Acupuncture versus topiramate in chronic migraine prophylaxis: A randomized clinical trial. *Cephalalgia*. 2011;31:1510-1521.
 55. Calhoun AH, Ford S. Behavioral sleep modification may revert transformed migraine to episodic migraine. *Headache*. 2007;47:1178-1183.
 56. Varkey E, Cider A, Carlsson J, Linde M. Exercise as migraine prophylaxis: A randomized study using relaxation and topiramate as controls. *Cephalalgia*. 2011;31:1428-1438.
 57. Grazzi L, Andrasik F, D'Amico D, et al. Behavioral and pharmacologic treatment of transformed migraine with analgesic overuse: Outcome at 3 years. *Headache*. 2002;42:483-490.
 58. Sun-Edelstein C, Mauskop A. Alternative headache treatments: Nutraceuticals, behavioral and physical treatments. *Headache*. 2011;51:469-483.
 59. Bigal ME, Liberman JN, Lipton RB. Obesity and migraine: A population study. *Neurology*. 2006;66:545-550.
 60. Bond DS, Vithiananthan S, Nash JM, Thomas JG, Wing RR. Improvement of migraine headaches in severely obese patients after bariatric surgery. *Neurology*. 2011;76:1135-1138.
 61. Novack V, Fuchs L, Lantsberg L, et al. Changes in headache frequency in premenopausal obese women with migraine after bariatric surgery: A case series. *Cephalalgia*. 2011;31:1336-1342.
 62. Guyuron B, Kriegler JS, Davis J, Amini SB. Five-year outcome of surgical treatment of migraine headaches. *Plast Reconstr Surg*. 2011;127:603-608.
 63. Liu MT, Armijo BS, Guyuron B. A comparison of outcome of surgical treatment of migraine headaches using a constellation of symptoms versus botulinum toxin type A to identify the trigger sites. *Plast Reconstr Surg*. 2012;129:413-419.
 64. American Headache Society. American Headache Society urges caution in using any surgical intervention in migraine treatment. 4/16/12. 2012. Available at <http://library.constantcontact.com/download/get/file/1101808609332-93/ahs+migraine+surgery+statement.pdf>. Accessed November 18, 2012.

65. Saper JR, Dodick DW, Silberstein SD, McCarville S, Sun M, Goadsby PJ, ONSTIM Investigators. Occipital nerve stimulation for the treatment of intractable chronic migraine headache: ONSTIM feasibility study. *Cephalalgia*. 2011;31:271-285.
66. Lipton RB, et al. PRISM study: Occipital nerve stimulation for treatment-refractory migraine [abstract PO47]. *Cephalalgia*. 2009;29(Suppl.):30.
67. Serra G, Marchloretta F. Occipital nerve stimulation for chronic migraine: A randomized trial. *Pain Physician*. 2012;15:245-253.
68. Silberstein SD, Dodick DW, Saper J, et al. Safety and efficacy of peripheral nerve stimulation of the occipital nerves for the management of chronic migraine: Results from a randomized, multicenter, double-blinded, controlled study. *Cephalalgia*. 2012; 32:1165-1179.
69. Manack A, Buse DC, Serrano D, Turkel CC, Lipton RB. Rates, predictors, and consequences of remission from chronic migraine to episodic migraine. *Neurology*. 2011;76:711-718.
70. Seok JI, Cho HI, Chung CS. From transformed migraine to episodic migraine: Reversion factors. *Headache*. 2006;46:1186-1190.
71. Irimia P, Palma JA, Fernandez-Torron R, Martinez-Vila E. Refractory migraine in a headache clinic population. *BMC Neurol*. 2011;11:94.
72. Shapiro R. Headache disorders. Pain in America: Exploring challenges to relief. Testimony submitted to the United States Senate, Health, Education, Labor, and Pension Committee. Washington, D.C. 2/14/12. 2012. Available at <http://www.aan.com/globals/axon/assets/9369.pdf>. Accessed November 18, 2012.